

## Daclizumab: A Novel Therapeutic Option in Severe Bullous Pemphigoid

Maja Mockenhaupt, Martine Grosber and Johannes Norganer

Department of Dermatology, University of Freiburg, Hauptstr. 7, D-79104 Freiburg, Germany.

E-mail: dzh@haut.ukl.uni-freiburg.de

Accepted June 22, 2004.

Sir,

We describe the use of a novel immunosuppressive regimen with a specific humanized monoclonal antibody daclizumab, against CD25 ( $\alpha$ -chain of the IL-2 receptor) for severe bullous pemphigoid (BP).

### CASE REPORT

A 52-year-old woman with a body weight of 102 kg presented with widespread multiple blisters and bullae on the whole body before hospitalization. Clinical features and conventional histopathology confirmed the diagnosis of BP; immunohistology and immunoserological tests were performed and were compatible with a diagnosis of BP. The patient was subsequently treated with prednisolone 100 mg/day in combination with azathioprine 100 mg/day, cyclosporin A 200 mg and mycophenolate mofetil 2 g/day. However, disease control was not achieved and the blister formation progressed. During steroid therapy the patient gained 35 kg of body weight and developed diabetes mellitus with glucose levels around 180 mg/dl. Therefore, the dosage of prednisolone was reduced slowly to 5 mg/day, azathioprine was maintained and a bolus intravenous infusion of 100 mg (approximately 1 mg/kg body weight) daclizumab (Zenapax®) was given fortnightly. Azathioprine treatment with 50 mg/day was continued and steroids were subsequently reduced. In total, the patient received six infusions during hospitalization and as a patient in the day-care centre. The therapy with 5 mg prednisolone, daclizumab and azathioprine was well tolerated and no side effects were observed during or after treatment. Pathological glucose levels normalized and the patient slowly lost body weight. An improvement of the condition of the skin was observed within 2 weeks of treatment with daclizumab. The skin blisters completely resolved and a post-inflammatory hyperpigmentation remained as a residual effect. Clinical resolution persisted for approximately 3 months, before new blisters occurred despite the continued treatment with azathioprine and prednisolone. A second series of three daclizumab infusions (100 mg/day) was administered every 3–4 weeks. The patient responded rapidly and has remained free of skin lesions and blisters for more than 10 months so far.

### DISCUSSION

Monoclonal antibodies against CD25 (daclizumab or basiliximab) have been developed as immunosuppressive

drugs for patients after transplantation of kidney, pancreas islets, liver and heart (1–3). In addition, case reports about successful therapy with these novel agents have been published for the treatment of psoriasis vulgaris, erosive lichen planus and epidermolysis bullosa acquisita (4–8).

Anti-CD25 antibodies were also successfully used in combination with anti-CD20 antibodies in the treatment of BP in a patient with chronic graft-versus-host disease. In this case, anti-CD25 was required for the observed response, because it interrupted the T-helper cell fraction facilitating the secretion of antibodies against BPAG2 (9). As daclizumab also prevents T-cell activation *in vivo* (3), this agent was chosen to treat the severe form of BP in our patient.

Despite failure of conventional combination therapies, a dramatic response to daclizumab in combination with prednisolone and azathioprine was observed. Even under forced reduction of the steroid due to drug-induced diabetes and weight gain, the treatment with daclizumab had no side effects in our patient with severe BP.

The therapeutic application of a new monoclonal antibody such as daclizumab offers alternative treatment for severe or unresponsive BP and might help in the future to avoid and overcome severe side effects caused by high doses of steroids.

### REFERENCES

1. Cibrik DM, Kaplan B, Meier-Kriesche HU. Role of anti-interleukin-2 receptor antibodies in kidney transplantation. *BioDrugs* 2001; 15: 655–666.
2. Nashan B, Moore R, Amlot P, Schmidt AG, Abeywickrama K, Souillou JP. Randomised trial of basiliximab versus placebo for control of acute cellular rejection in renal allograft recipients. CHIB 201 International Study Group. *Lancet* 1997; 350: 1193–1198.
3. Shapiro AM, Lakey JR, Ryan EA, Korbutt GS, Toth E, Warnock GL, et al. Islet transplantation in seven patients with type 1 diabetes mellitus using a glucocorticoid-free immunosuppressive regimen. *N Engl J Med* 2000; 343: 230–238.
4. Salim A, Emerson RM, Dalziel KL. Successful treatment of severe generalized pustular psoriasis with basiliximab (interleukin-2 receptor blocker). *Br J Dermatol* 2000; 143: 1121–1122.
5. Wohlrab J, Fischer M, Taube KM, Marsch WC. Treatment of recalcitrant psoriasis with daclizumab. *Br J Dermatol* 2001; 144: 209–210.

6. Krueger JG, Walters IB, Miyazawa M, Gilleaudeau P, Hakimi J, Light S, et al. Successful in vivo blockade of CD25 (high-affinity interleukin 2 receptor) on T cells by administration of humanized anti-Tac antibody to patients with psoriasis. *J Am Acad Dermatol* 2000; 43: 448–458.
7. Rebora A, Parodi A, Murialdo G. Basiliximab is effective for erosive lichen planus. *Arch Dermatol* 2002; 138: 1100–1101.
8. Haufs MG, Haneke E. Epidermolysis bullosa acquisita treated with basiliximab, an interleukin-2 receptor antibody. *Acta Derm Venereol* 2001; 81: 72.
9. Szaboles P, Reese M, Yancey KB, Hall RP, Kurtzberg J. Combination treatment of bullous pemphigoid with anti-CD20 and anti-CD25 antibodies in a patient with chronic graft-versus-host disease. *Bone Marrow Transplant* 2002; 30: 327–329.